@HlTACHI | - o LI'S"I' NO. 0289
ELECTRIC TOOL PARTS LIST

W DISC GRINDER 199248431
Model G 23SD | (E4)




G 235D

_I'-lARTS
'L%“_" CODE NO. DESCRIPTION uzg'n REMARKS
t | 991-880 | SEAL LOCK HEX. SOCKET HD. BOLT M5X12 3
2 | 949-454 | SPRING WASHER M5 (10 PCS.) 3
3 | 983-454 | TAPPING SCREW (W/SP. WASHER) D5X40 4
4 | 994-203 | GEAR COVERASS'Y 1| INCLUD.7T1
5 | 946-228 | U— NUTMS 1
6 | 957-042 | SUPER LOCK WASHER Ms 1
7 | 937-898 | PINION 1
8 | 994-209 | SEALRING 1
9 | 630-1DD | BALL BEARING 8301DDUCMPS2S 1
10 | 994-208 | RUBBER RING (B) 1
t1 | 990-864 | FELT PACKING (A) 1
12 | 994-204 | BEARING COVER (B) 1
13 894148 SPRING 1
14 | 984-205 | LOCKPLATE 1
15 | 940-533 | FEATHER KEY 3X3X10 1
16 | 360-024E | ARMATURE 220V 1
16 | 360-024F | ARMATURE 230V — 240V 1
17 | 855-260 | DUST SEAL (A) 1
18 | 994-200 | FAN GUIDE 1
19 | 937-9817 | SIDE HANDLE FOR Mi4 1
20 | 994-271 | GEAR 1
21 | 992-038 | SEAL LOCK SCREW (W/SP. WASHER) M5X10 | 3
22 | 937-035 | BEARING COVER (B) ' 1
23A | 630-20D | BALL BEARING 6302DDUCMPS2S 1
24 | 980-808 | FEATHER KEY 4X4Xa 1
25 | 990-857 | SPINDLE 1
26 | 990-852 | FELT PACKING (B} 1
27 | 990-855 | SEAL PACKING (B) 1
28 | 990-856 | THRUST WASHER (B) 1
20 | 993-996 | PACKING GLAND 1
30A | 994-182 | HEX. SOCKET HD. BOLT (W/FLANGE) M5X16 | 4
31 | 949-856 | HEX. SOCKET HD. BOLT M&X20 (10 PCS.) 2
31 | 949-856 | HEX. SOCKET HD. BOLT M8X20 (10 PCS.) 1 | FOR HOLFIN
32 | 949-457 | SPRING WASHER M8 (10 PCS.) 2
32 | 949-457 | SPRING WASHER M8 (10 PCS.) 1 | FOR HOLFIN
33 | 937-911 | SETRING (A) 1 | EXCEPT HOL.FIN
34 | 937-912Z | WHEEL GUARD 1
34A | 995-880 | WHEEL GUARD 1| FOR HOLFIN
35 | 937-907Z | WHEEL WASHER (A) 1
36 | 937-909Z | WHEEL NUT M14X2 1
a7 | 994-270 | GEARASS'Y 1| INCLUD.7,20
38 | 958-032 | BRUSH TERMINAL 2
39 | 961-993 | HEX. TAPPING SCREW D5X80 2
40 | 991-833L | STATOR ASS'Y 220V 1 | INCLUD.38
40 | 991-833M | STATOR ASS'Y 230V — 240V 1 | INCLUD.38
41 NAME PLATE 1
42 | 938-088 | HITACHI LABEL 1
43 | 940-540 | BRUSH CAP 2
44 | 999-044 | CARBON BRUSH (1 PAIR) 2
45 | 980-487 | BRUSH HOLDER 2
46 | 994-213 | HOUSING ASS'Y 1! INCLUD.45.47

*: ALTERNATIVE PARTS



G 235D

PARTS
e | copeNo. DESCRIPTION ech REMARKS

47 | 961-681 | HEX SOCKET SET SCREW M4X5 2

48 | 620-0VV | BALL BEARING 6200VVCMPS2S 1

49 | 984-202 | RUBBER RING (A) 1

50 | 994-201 | BEARING COVER (C) 1

51 | 956-838 | TAPPING SCREW (W/WASHER) DaX25 2

52 894- 273 NOISE SUPPRESSOR 1

53 961-410Z TERMINAL 1 | FOR NOISE SUPPRESSOR

54 | 981-007 | SWITCH ADAPTER 1

55 | 981-010 | INTERNAL WIRE 1| FOR FIN

56 | 938-307Z | PILLAR TERMINAL 1] FOR FIN

57 | 981-002 | INTERNAL WIRE 1

57 | 981-003Z | INTERNAL WIRE 1 | FOR GBR.FRG,FRA,HOL,DEN,FIN,SULNZL

§8 | 950-141 | CONNECTOR 50082 (10 PCS.) 1

59 | 930-153 | SUPPORT (B) 1 | FOR NOISE SUPPRESSOR

60 | 981-373 | TUBE({D) 2 { FOR NOISE SUPPRESSOR

61 | 881-008 | SWITCH (2P PILLAR TYPE) W/LOCK 1

61 | 81-013Z | SWITCH (2P PILLAR TYPE) W/O LOCK 1 | FOR FIN

62 | 981-373 | TUBE (D) 2 | FOR CORD

63A| 984-750 | TAPPING SCREW (W/FLANGE) D4X18 2

64 960- 266 CORD CLIP 1

65 | 958-049Z | CORD ARMOR D8.2 1

65 a40-778 CORD ARMQR D10.7 1

66 | 981-005 | HANDLE (A} 1

67 | 500-201Z | CORD 1 | (CORD ARMOR D10.7)

67 | 500-223Z | CORD 1 | (CORD ARMOR D10.7) FOR KUW

67 | 500-238Z | CORD 1| (CORD ARMOR D8.2) FOR NZL

67 | 500-245Z | CORD 1| (CORD ARMOR D10.7) FOR SYR

67 | 500-246Z | CORD 1 | (CORD ARMOR D10.7) FOR GBR

67 | 500-247Z | CORD 1 | (CORD ARMOR D10.7) FOR FRG,FRA,HOL,
. DEN,FIN

67 | 500-248Z | CORD 1 | (CORD ARMOR D10.7) FOR SUI

68 | 985-605 | TAPPING SCREW (W/WASHER) D5X25 4

60 | 981-006 | HANDLE (B) 1

70| 982-085 | TAPPING SCREW (W/WASHER) D4X20 4

71 | 673-002 | NEEDLE BEARING (HK1212) 1

= ALTERNATIVE PARTS




STANDARD ACCESSORIES

G 235D

’:g" CODE NO. DESCRIPTION ur;%n REMARKS
501 | 872-422 | HEX. BAR WRENCH BMM 1
502 | 937-913Z | WRENCH 1
503 RESINOID WHEEL 230MM 1 | EXCEPT EUROPE
OPTIONAL ACCESSORIES
T | copE No. DESCRIPTION oo REMARKS
601 | 837-910Z | D.C. WHEELS 230MM A24R (10 PCS.) 1
602 | 990-863 | HANDLE JOINT 1
603 994 - 275 DIAMOND WHEEL {SEGMENT) 230MMXD22.2 HOLE 1 FOR CONCRETE
604 | 994-276 | DIAMOND WHEEL 230MMXD22.2 HOLE 1 | WAVE SHAPE TYPE FOR CONCRETE
605 894 -277 DIAMOND WHEEL {SEGMENT) 230MMXD22.2 HOLE 1 FOR ABRASIVE MATARIALS
606 | 937-807Z | WHEEL WASHER (A) 1| FOR AUS (DIAMOND WHEEL)

% ALTERNATIVE PARTS

8 —82



